
  

REPORT 

District of Ucluelet 
 
 
Feasibility Study of Water Treatment  
Upgrades for Mercantile Creek and  
Lost Shoe Creek Wellfield 

FEBRUARY 2020 



 

 

 

 

 

 

 

CONFIDENTIALITY AND © COPYRIGHT 
 
This document is for the sole use of the addressee and Associated Engineering (B.C.) Ltd. The document contains proprietary and confidential information 
that shall not be reproduced in any manner or disclosed to or discussed with any other parties without the express written permission of Associated 
Engineering (B.C.) Ltd.  Information in this document is to be considered the intellectual property of Associated Engineering (B.C.) Ltd. in accordance with 
Canadian copyright law. 
[...]
change impacts, such as increased algae due to higher average temperatures and increased organics due to wildfires. 

 

Lost Shoe Creek Aquifer Wellfield 

The LSCA is a highly productive sand and gravel unconfined aquifer of 15 m thickness at a depth of 3 to 18 m. There is 

an active Ministry of Environment observation well located within the aquifer area. The water level drop occurs in 

summer months and is likely driven by low precipitation, and then the water levels rise that occurs each fall is likely 



District of Ucluelet 

 

 

3-4 

driven by recharge from winter precipitation. The aquifer recharges fully each winter, eliminating any concern for 

multi-year droughts. 

 

Although climate change does impact the recharge to unconfined aquifers, this aquifer is thick relative to potential 

water level fluctuations, and gets recharged again each winter, the aquifer should be suitable for long-term supply. AE 

recommends a 48-hour pumping test, a quantitative assessment of recharge sources, and long-term monitoring as part 

of a more detailed evaluation to confirm the level of robustness of the aquifer.  

 

Mercantile Creek 

The Mercantile Creek minimum daily flow is 106 L/s and maximum daily flow is 20,300 L/s. The minimum day flow is 

equal to 2.1 times the licensed maximum day withdrawal limit. Thus, having a minimal impact on the water source. A 

coarse screen is used at the intake in Mercantile Creek to prevent large debris from entering the Bay Street WTP, but 

also to protect natural resources from being withdrawn from the creek. 

 

Mercantile Creek is susceptible to weather events, such as periods of heavy rainfall and drought. Such events are 

anticipated to increase in severity and frequency as a result of climate change impacts. In both cases, the impact can 

be degraded water quality and quantity.  

 

3.3.2 Societal Impacts 

The District of Ucluelet’s current water supply sources require additional treatment to meet potable water standards 

(i.e. Guidelines for Canadian Drinking Water Quality, Health Canada, 2019). The LSCA Wellfield and supplemental 

Mercantile Creek sources supply water to the District as well as the Ucluelet First Nation. Future, long-term plans for 

development of a new WTP for utilizing Kennedy Lake as a source will serve the larger region. All affected parties are 

described in Section 1.2. 

 

3.3.3 Energy Efficiency Standards  

The new WTP will include both administrative areas (human-occupied spaces), such as the control room, and 

equipment areas, which are generally considered to be unoccupied spaces, designated for process and electrical 

equipment.  

 

Administrative areas will be heated to 20ºC (typical room temperature for human occupancy) and will be designed to 

satisfy the energy requirements under the National Energy Code for Buildings (NECB). This may be achieved through 

sufficient building envelope insulation, airtightness and ventilation energy recovery to minimize heat loss.  

 

Equipment areas will be maintained at ambient conditions during the summer and will be heated to 5ºC in the winter 

to avoid near-freezing conditions and ensure equipment operation.  

 

Further development during preliminary and detailed design stages will target the BC Energy Step Code for 

Administrative areas. The Step Code is a voluntary provincial standard for new buildings aiming for performance above 

code-minimum; it requires airtightness testing during construction. Energy efficiency opportunities in both the 

administrative and equipment areas may be explored using energy modelling tools and Step Code measures for 

guidance. 



District of Ucluelet 
  
 

 4-1 P
:\

2
0

1
7

2
1

6
3

\0
0

_K
e

n
n

e
d

y
_L

k_
T

rt
b

l\
E

n
g

in
e

e
ri

n
g

\0
3

.0
2

_C
o

n
ce

p
tu

a
l_

F
e

as
ib

ili
ty

_M
as

te
r_

P
la

n
_R

e
p

o
rt

\2
0

1
9

-1
2

_s
co

p
e

_f
u

n
d

in
g

_a
p

p
lic

a
ti

o
n

_r
o

u
n

d
2

\f
e

as
_s

tu
d

y
\r

p
t_

u
cl

u
_f

e
as

_s
tu

d
y

_2
0

2
0

0
2

2
6

_r
t.

d
o

cx
 

4 WATER TREATMENT CONCEPT DEVELOPMENT 

The proposed approach for treatment of the two water sources are described in the following subsections.  

 

4.1 Lost Shoe Creek Aquifer Wellfield 

AE proposes the addition of filtration-adsorption media filters, followed by UV disinfection and chlorination for 

treatment of the LSCA Wellfield. Based on the review of available raw water quality, AE proposes the following 

treatment upgrades for Mercantile Creek: 

• Chlorine addition for oxidation of iron and manganese. 

• Filtration-adsorption for iron and manganese removal. 

• Provision for UV disinfection for Crypto and Giardia inactivation if wells are classified as GARP. 

• Chlorine disinfection for virus inactivation. 

 

The process flow of the proposed treatment upgrades is shown in Figure 4-1. AE assumes a design flow of 94 L/s for 

LSCA Wellfield treatment for a 20-year horizon.  

 

4.1.1 Treatment Upgrades Siting 

The LSCA Wellfield site contains existing pumping and chlorination infrastructure housed in a well pumphouse. The 

proposed treatment upgrades will be located at the existing LSCA Wellfield site. The proposed WTP is estimated to be 

a single storey building of 25 m x 15 m with an internal height of 4.5 m with a below-ground residuals (waste) tank 

located between the WTP and the access road. A new access road will be required from the highway to the new WTP. 

The site plan for the proposed works is shown on Figure 4-2. 

 

AE assumes that existing pump house will not be used for proposed upgrades, but the existing comment header of the 

four wells will be used to divert flow into the new WTP. There is opportunity to reduce the building footprint in future 

design phases through optimization of the following components: 

• UV disinfection may not be required if wells are classified as non-GARP. 

• Oxidant tank may not be required if oxidation can be achieved in process piping during piloting. 

• Backwash residuals may be reduced by recycling supernatant at the head of the WTP, reducing the size of the 

waste holding tank. 

 

4.1.2 Oxidant Pre-Treatment 

This conceptual design is based on the addition of 12% sodium hypochlorite solution (SHS) for pre-treatment, 

upstream of a gravity media filtration system. Chemical metering pumps will deliver SHS to the raw water line. Mixing 

will be achieved with a static in-line mixer. The addition of chlorine upstream of media filters will serve to oxidize the 

iron and manganese and act as a disinfectant. 

 

Space provisions are made for a pressurized oxidant contact tank with baffling (to minimize short-circuiting of flow) in 

the WTP. However, AE assumes that a tank is not be required and that sufficient oxidant contact time can be achieved 

through the process piping between chlorine injection and the pressurized media filters. 

 



District of Ucluelet 

 

 

4-2 

SHS will be delivered to site in 1230 L totes, with space provisions to store two totes in the chemical room at a time: 

one sealed and one in use. A chemical spill pallet, located under the chemical totes, will be sized to hold 110% of the 

volume of one SHS tote. 

 

4.1.3 Media Filtration 

For conceptual design purposes, the filtration system has been conservatively sized; this could be refined through a 

pilot-scale treatment study prior to further design stages. The proposed media filtration system will consist of four 

pressurized carbon steel filters operating in parallel. Each filter is 1.8 m in diameter and 1.5 m in height. The filters will 

be constructed from epoxy-coated carbon steel. Complete with an internal stainless steel underdrain system, each 

vessel will contain a 455 mm bed depth of anthracite and a 610 mm bed depth of a greensand media. The filters will 

have a filtration rate of 15 m/h with three vessels in operation and one filter as standby, and 12 m/h with all four 

vessels in operation.  

 

Filter Backwash 

Filter backwashing consists of reversing flow through the pressure filters using treated water to remove accumulated 

iron, manganese, and other constituents caught in the media bed. It is anticipated that regular backwashing of the 

filters will be required every five days. Filter backwash water for a single filter will be supplied from the other filters in 

service. Each backwash is expected to last ten minutes, during which backwash waste is sent to the waste equalization 

tank. 

 

Directly after backwashing, a ripening period of ten minutes is expected, which allows filter effluent to reach optimum 

quality at the start of a filter run. During the ripening period, filter effluent is sent to the waste equalization tank. 

 

4.1.4 UV Disinfection (Provisional Item) 

The LSCA Wellfield is currently treated under the assumption that wells are not considered to be GARP. AE assumes 

that the wells are GARP, until an assessment is carried out during future design stages. With this assumption, AE 

proposes provisional treatment for GARP, which requires treatment (3-log removal / inactivation) for protozoa (i.e., 

Cryptosporidium parvum and Giardia lamblia), as well as treatment for viruses (4-log removal / inactivation).  

 

Typically, filtration is used to remove the protozoa. Subsurface filtration in the aquifer can be considered as one of the 

required treatment processes and LSCA wells may be eligible for Filtration Exemption as per the Drinking Water 

Objectives (Microbiological) for Groundwater Supplies in BC (Ministry of Health, 2015). Subsurface filtration could 

satisfy the filtration step required for protozoa removal prior to disinfection. A Filtration Exemption might be 

contemplated by Island Health if the following criteria are met: 

• Overall inactivation is achieved using a minimum of two disinfection strategies, providing 4-log reduction of 

viruses and 3-log reduction of Cryptospordium and Giardia. 

• Number of E. coli in the raw water does not exceed 20/100 mL (or if no E. coli data is available, less than 

100/100 mL of total coliform) in at least 90% of the weekly samples from the previous six months. 

• Average daily turbidity levels measured at equal intervals (at least every four hours) immediately before the 

disinfectant is applied are around 1 NTU, but do not exceed 5 NTU for more than 2 days in a 12-month 

period. 

 







 4 - Water Treatment Concept Development 

 

 

 4-3 

Based on the information available on the raw water quality of the LSCA Wellfield groundwater and the assumption 

that filter effluent turbidity is expected to be <1 NTU following oxidation and greensand filtration for manganese 

removal, AE has assumed that the Filtration Exemption criteria can be met.  

 

For the two methods of disinfection that would be required, it is recommended that a combination of UV irradiation 

and chlorination be used. The provisional UV system would be sized to provide 3-log inactivation of Cryptosporidium 

and Giardia with one duty and one standby reactor. In the event that Island Health does not approve the application 

for Filtration Exemption for the LSCA Wellfield, additional treatment through a physical removal barrier may be 

required, but this is also dependant on the GARP assessment results.  

 

Although space provisions are made, UV disinfection is not included as part of this concept or cost estimate. 

 

4.1.5 Secondary Disinfection  

Provisions for chlorine top-up through sodium hypochlorite solution (SHS) addition is included in this concept to 

ensure a minimum chlorine residual of 0.5 mg/L is achieved prior to distribution to maintain a 0.2 mg/L residual in the 

distribution system. A second chemical dosing pump skid is planned within the chemical room for injection 

downstream of filters. 

 

AE assumes that chlorination be used to inactivate viruses (4-log removal). Given the 3 km distance between the LSCA 

Wellfield and the Highway Reservoir, AE does not recommend the use of a clearwell for virus inactivation. The 

distance to the reservoir provides sufficient chlorine contact time to achieve 4-log inactivation of viruses, assuming a 

target CT of 8 mg/L∙min.  

 

4.1.6 Residuals Management 

All process waste streams will be collected in a waste equalization tank large enough to hold the backwash waste 

volume and ripening period (discharge to waste) volume of four filters for ten days. A maximum of two filters would be 

backwashed in one day. Backwash frequency is once every five days. Since there is no existing connection to the 

sanitary force main, with the nearest connection at a distance of 5 km, AE assumes that waste will be pumped and 

hauled to the District’s wastewater lagoon site every 5-10 days. The in-ground waste holding tank is 15 m x 15 m with 

a depth of 4.5 m.   

 

There is an opportunity to recycle a portion of the supernatant from the backwash waste to reduce the quantity of 

backwash residuals to be managed at the LSCA Wellfield site and to maximize treatment efficiency. AE recommends 

that opportunities to reduce the residuals waste quantities be investigated further during  preliminary design. 

 

4.2 Mercantile Creek 

AE conducted a treatability study on Kennedy Lake in 2018, a surface water source in Ucluelet with similar raw water 

quality to Mercantile Creek. AE assumes that the treatment processes and design conditions achieved during the pilot 

study for Kennedy Lake are applicable to the treatment requirements for Mercantile Creek. AE recommends that a 

treatability study including bench-scale and pilot-scale testing is conducted as part of the preliminary design phase to 

confirm the treatability of the Mercantile Creek source. 

 



District of Ucluelet 

 

 

4-4 

Based on the review of available raw water quality, AE proposes the following treatment upgrades for Mercantile 

Creek: 

• Soda ash addition to reduce corrosivity of water and improve coagulation conditions. 

• Coagulation to assist filtration of organics. 

• Fine screens to remove particles protect membrane units. 

• Membrane filtration to reduce turbidity and remove microbiological parameters. 

 

The process flow of the proposed treatment upgrades is shown in Figure 4-3. AE assumes a design flow of 50 L/s for 

Mercantile Creek treatment for a 20-year horizon. The proposed process is consistent with the findings of the pilot-

scale study for the Kennedy Lake source conducted in 2018 which had similar raw water quality (Associated 

Engineering, 2018). 

 

Pilot-scale testing of using Mercantile Creek raw water will assist in determining whether a conventional settling step 

or dissolved air filtration (DAF) would significantly improve filtration, as opposed to direct filtration. DAF technology 

has been deemed effective in other surface water applications on Vancouver Island, such as Ladysmith (for the 

Arbutus WTP Phase 2, now under construction), and Tofino’s WTP; however, it was not found to be effective in 

Nanaimo during the pilot-scale study for the South Fork Water Treatment Plant, which instead employs direct 

membrane filtration.  

 

If a convention settling step or DAF treatment is required upstream of filtration, the District would either need to 

acquire more land for treatment processes or reconsider the volume of supply supplemented by the Mercantile Creek. 

If the supply pump is turned down to 28 L/s (current capabilities), the proposed WTP could accommodate a DAF or 

settling step. The proposed membrane treatment is planned for parallel train (one duty, one standby) operation. The 

proposed design could be optimized during detailed design if DAF or settling is required. 

 

4.2.1 Treatment Upgrades Site 

As shown in Figure 4-4, the proposed WTP addition is estimated to be a single storey building with a footprint of 11 m 

x 9 m for membranes, membrane cleaning chemicals and equipment, and ancillary equipment, as well as a 4 m x 5 m 

extension for the storage of CIP chemicals and neutralizers.  

 

AE assumes that provisional pre-treatment flocculation tanks could be located outside of the existing Bay Street WTP, 

while pre-treatment chemical storage and metering pump skid, and electrical equipment will be located within the 

existing WTP. 

 

The existing fire hydrant located west of the Bay Street WTP must be relocated to accommodate proposed 

flocculation tanks. The existing electrical pole located on the east side of the Bay Street WTP is also to be relocated to 

accommodate the new treatment building. 

 

The proposed concept assumes that raw water is diverted from the inlet pipe at the Bay Street WTP to new treatment 

equipment, and then returns to meet existing process piping leading to the existing UV disinfection and chlorination 

steps prior to distribution. 

 







 4 - Water Treatment Concept Development 

 

 

 4-5 

4.2.2 Strainers 

Strainers are used to mitigate performance issues of process equipment due to debris and fines entering the system. 

The existing coarse screen used at the Mercantile Creek intake is used to protect valves and instruments from clogging 

within the WTP. Fine screens are included at the head of the membrane treatment system to protect membrane 

modules from fine materials. Two fine screens (one per train) with 0.5 mm pore size are assumed.  

 

4.2.3 Pre-Treatment – Coagulant and Alkalinity Addition 

Chemical pre-treatment consists of coagulation and may also require alkalinity addition prior to membrane filtration. 

Chemical pre-treatment is not always required for membrane filtration as the absolute pore size of the membranes is 

the barrier that removes microbiological and particulate contaminants. This concept assumes that pre-treatment with 

coagulation will be required to enhance the ability to remove organics. 

 

Increased alkalinity typically improves the efficacy of the coagulation step and reduces corrosion potential of treated 

water in the distribution system. Membranes may also require a minimum alkalinity to guarantee membrane 

performance. AE assumes that soda ash addition is required for pre-treatment; however, this should be confirmed 

during further design development via treatability tests.  

 

This concept assumes a dose of 10 mg/L of soda ash and a dose of 20 mg/L of alum for chemical pre-treatment. These 

doses should be evaluated and refined during future bench and/or pilot-scale treatability studies. The pre-treatment 

chemicals would be added to the raw water line using chemical metering pumps (one duty, one standby for each 

chemical). 

 

Soda ash is delivered as bulk powder in bags, which will be stored in the chemical room in the existing Bay Street 

WTP. An operator would mix bulk soda ash powder with treated water to create a solution for chemical metering. 

Alum solution is stored in 250 L drums within a chemical room inside the existing Bay Street WTP. 

 

A chemical spill pallet, located under each set of chemical drums, will be sized to hold 110% of the volume of stored 

chemicals. 

 

4.2.4 Pre-Treatment – Mixing and Flocculation (Provisional Item) 

It is typical to add coagulants without mixing upstream of membrane filtration. AE assumes that chemical mixing and 

flocculation is not required upstream of membranes. Flocculation in the presence of coagulant occurs in a two-stage 

process consisting of rapid mixing to facilitate coagulation, followed by gentle mixing to facilitate flocc formation. AE 

has made space provisions for flocculation tanks sized to achieve a typical hydraulic retention time (HRT) of ten 

minutes.  

 

Two provisional concrete flocculation tanks would be located outside and to the west of the Bay Street WTP. The 

flocculation tanks would be 4.5 m in height, each equipped with a standing mixer. The flocculation tanks would spill 

into a buffer tank from which water is pumped to the membrane system. The provisional buffer tank is used as an 

interface between a constant flow of pre-treated water flowing in and membrane system drawing water downstream 

at variable rates. The provisional buffer tank would be sized for storage during membrane system downtime, to be 

determined in future stages of design. The provisional flocculation and buffer tanks would be covered and secured 

within a fenced area to prevent any public or weather interference. 

 



District of Ucluelet 

 

 

4-6 

Although space provisions are made, mechanical mixing, flocculation, and buffer tanks are not included as part of this 

concept or cost estimate. 

 

4.2.5 Membrane Filtration 

Ultrafiltration membranes are made up of hundreds of small hollow fibres in multiple cartridge units, with each fibre 

having many 0.1 µm pores or smaller that filter the water. The raw water is either pumped or pulled via vacuum 

through the membrane resulting in clean water (filter permeate) with the larger particles retained in the reject water 

stream (retentate).  

 

As the membranes filter water, the pores of the membranes can become clogged or fouled by particulate material and 

organic matter. When sufficient fouling has occurred, the membranes require hydraulic cleaning and chemical cleaning 

as means to remove fouling materials and assure membrane performance.  

 

The membrane system consists of two trains (one duty, one standby), each capable of treating the net design flow and 

containing a total of 72 modules. AE assumes a design flux for the membranes of 43 L/m2/h, which was conservatively 

selected based on the flux achieved during piloting at Kennedy Lake in 2018 (Associated Engineering, 2018).  

 

Membrane Hydraulic Cleans 

A typical membrane system includes regular hydraulic back-pulse cleanings during operation. AE assumes a periodic 

blowdown of the retentate, rejecting 10% of the influent flow (90% recovery), with a hydraulic cleaning time of two 

minutes per membrane train.  

 

AE assumes that reject from membrane hydraulic cleans are sent to the sanitary sewer. However, there is opportunity 

to minimize waste residuals to be treated off-site through on-site reduction: recycle reject by sending supernatant to 

plant headworks or treat reject with a secondary membrane system. These options could be considered in future 

design phases, but are constrained by the limited footprint the site presents for on-site waste management. 

 

Membrane Chemical Cleans and Service Life 

In addition to hydraulic cleans, the membrane system will employ chemical cleans to reduce fouling. Maintenance 

cleans typically occur daily for each membrane train, taking an average of 30 minutes to complete. Every three to six 

months, a more extensive chemical cleaning, clean-in-place (CIP), using sodium hypochlorite and/or citric acid removes 

fouling from contaminants in membrane fibres and prolong the membrane service life. AE assumes that a membrane 

filtration skid would be offline for 6 to 12 hours for the CIP chemical cleaning.  

 

CIP chemicals include acids and sodium hypochlorite; AE assumes that these solutions will be neutralized using caustic 

and calcium thiosulphate respectively. Once neutralized, the waste is delivered to the sanitary sewer. 

 

Finished Water Turbidity 

As an absolute barrier, membranes are expected to consistently achieve a reduction of turbidity down to 0.1 NTU or 

less and consistently achieve at least 3-log removal of Giardia and Crypto (Health Canada, 2019). 

 

Membrane Filtration Package and Auxiliary Systems 

The pre-packaged membrane treatment plant systems currently available are highly automated and are designed to 

require little day-to-day operator intervention. Automation includes timing and sequencing of back-pulsing and regular 

self-diagnostic tests for early detection of any membrane failures.  



 4 - Water Treatment Concept Development 

 

 

 4-7 

 

A complete membrane filtration system includes membranes, back-pulse pump, air compressor, blower, back-pulse 